Contract/Kourpaxr N2
| Date/or
| %pemﬁcatlon/Cneum]Mkamm
rder/OTnyck

CEPTUO®UKAT NIPUEMKH Ne

30-2023
02.03.2023

4R
5000682896

8002619999

INSPECTION CERTIFICATE No

Car/Barou -
A Car customs/IToBaroHHbIM 3aKas
gutg(;tn}g delu;tl:)ryfl'lcxo;mmaﬂ IOCTaRKa
xport licence/PazpeuieHue Ha BLIBO3
- ArcelorMitiol

BH1791PO/BH5462

XH
7002618289
8002619999

He Tpedyercs |

EN 10204-3.1

Mpoaykuito ceprudikosano. CEPTUGIKAT BIANMMOBIAHOCTI Ne UA.033.0087-22

Standard: I50 8001:2015

Manufacturer: PJSC ArcelorMittal Kryvyi Rih [ TIpousBoguTE H: " MAO "APCEJOPMHTT AJT KPUBOII POT" 1
Manufact.addres: Ordzhonikidze 1 50095 Ukraine, Kryviy Rih Anpec npou3BOAUT.:  ya. Opmwonuxnase, 1 50095 Yipauna, r. Kpugoii Por
| Buyer: S.R.L. "METALICA-ZUEV" IMoxymaresnp: 000 "METAJIHIKA-3Y EB"
Destination country:  The Republic of Moldova Ctpana HasHaueHus: PecmyGumka Momaopa
Consignee: S.R.L. METALICA-ZUEV ['py3ononyuarens: 000 META/IHKA-3YERB
62-22, G. Asaki str., Pecnytaura MoszoBa
Kishineu, M/-2028, M-2028, r. Kuminnsy,
The Republic of Moldova y.1. I, Acakn, 62-22,
L S OKPO 38730480 ) OKIIO 38730480 -
I Description of goods/HaumeHoBaHHE TOBapa _ __Standards/HTJ{
IIPOKAT APMATYPHLIN IEPUOTUYECKOI'O NPO®HJISL LIS ﬁCTYTﬂ):TOU
KEJE3OBETOHHBIX KOHCTPYKUUM / DIE-ROLLED SECTION STEEL BARS CTY 9129:2021
FOR CONCRETE-STEEL CONSTRUCTIONS
Bupa noctasku no gauHe/Shipment by length: M/JIJI
Knace AS00C - OO o R
Ne| Subheading Subheading Heat No Batch | Grade THKNS/ Length,mm | Unit | Quantity | Net weight, kg
level level of a’| diam,mm | [
of a ladle of hot
| melting | rollne | I I S S
L7 720711 | 721420 | 240914 | 410884 14 12000 | maukwbundles | 1 | 3568
2 720711 721420 | 240914 410882 | 14 12000 | naukw/bundles | 1 3660
| 3 720711 721420 200263 | 410876 | 14 12000 | naukwbundles | 1 | 3542
41 720711 721420 | 260354 410834 14 12000 _naukwbundles | 1| 3732
5 720711 7214307 | 240299 | 410860 | 14 12000 | mawxwbundles | 1 | 3868
61 720711 721420 | 240296 | 410864 14 12000 madkwbundles | T | 3522
6 21897 |
_____ o _ Chemical composition of steel, %/Xumuuecknii coctas etamm, % i
Ne| C Mn | Si S P | C Ni | Cu | N | Ti | As | | Al | V | Mo | Nb | W Co | Ceq
(1102 10.75]0.113 0.006 | 0.02 | 0.029 10.017| 0.02 [0.0051/<0.005| 0.001 | 0.0001 | 0.002 0.001 | - | - 0.001]0.002] 0.33
[2.] 02 ]0.75[0.113]0.006 | 0.02 |0.029 [0.017| 0.02 [0.0051]<0.005| 0.001 | 0.0001 | 0.002 | 0.001 = |- 10.001]0.002] 0.33
[3.] 02 [0.79[0.086| 0.01 |0.029|0.047 | 0.02 [0.031/0.003%<0.005 0.002 | 0.0001 | 0.002 | 0.002 | - - [ 0.001]0.002] 034
4.| 02 |0.76 | 0.09510.002 | 0.013 | 0.029 |0.018|0.021[0.0075<0.005| 0.002 | 0.0001 | 0.002 | 0.001 - |- 10.0010.002] 0.34
5.1 0.2 10.74 10.104 | 0.006 | 0.023 | 0.045 | 0.02 | 0.02410.005%<0.005| 0.002 | 0.0001 [ 0.00210.002| - | - 1 0.001 | 0.002| 0.34
6.1 021 | 0.8 | 0.06 | 0.006 ] 0.016 | 0.034 10.0260.029[0.004 | 0.005 | 0.005 | 0.0004 | 0.004 [ 0.005| 0.01 | - - - 0.35
| - - B __ Mechanical properties/Mexannueckue cBoiicTBa - o
|N9i [penen Texyuectu | Bpemennoe OrHoCHTENLHOE Hzrud M3ru0 ¢ pa3ruboM | Monnoe otrocurensroe | COOTHOUICHHE/Ratio
ield Strength,Re COITPOTHBJICHUE |\ IMHEHHE NOCITE PA3PHIB Bend Rebendtest yUTHEHHE e
| H/mm2 (N/mm2) | Tensile Strength,Rm|  uniform extension 90 0pH MAKCUMATBHOI
| H/mm2 (N/mm?2) | after rupture % HATPY3Ke
Persentage total elongation
| | —— — = &imtﬁt{l_forcc__ : -
L. 627/617/624 715/705/712 | 22,3/21,9/22.9 OK/0K/OK 1 10,6/9,5/9,0 | 1,14/1,14/1,14
2. 621/614/624 708/702/712 | 21,0/20,4/21,9 | OK/OK/OK I ) 1 89/9.8/9.7 | 1,14/1,14/1,14
3. 598/604/617 _689/695/705 | 20,9/21,7/214 |  ox/ox/ok j [—— 90710699 | 1,15/1,15/1,14
4. 624/611/614 705/692/695 | 18,1/19,1/18,7 OK/OK/OK 7,8/8,1/79 | 1,13/1,13/1,13
5.]  608/604/608 | 692/689/692 | 22,3/21,0/21,3 OK/OK/OK | o 9,6/11,0/11,3 | 1,14/1,14/1,14 |
6.1  611/630/630 |  695/705/705 | 22,3/21,0721,3 ok/0K/0K B L 10,6/10,0/11,2 | 1,14/1,12/1,12 |
~ Radiation parametrs (Bq/Kg)/Paguauuonubie napaverput (B/kr) |  Material EDR (uSv/hr)/M3]] matepuana (Mx38/4)
 Ra — Th ] K] A(sum) a = - .
<50 <50 o <300 | <t4r 1 <008
Class of application/Kiacc npumeHeHus - 1
ITponssoauTen KOBIIA MIABKY U Topsitel mpokaTku: [TAQ «ApcenopMurran Kpugoit Por», Ykpauna / Manufacturer of a ladle of melting
and a hot rolling: PJSC ArcelorMittal Kryvyi Rig, Ukraine
[Tpumetanne: HacTOAMMM yAOCTOREPAEM, YTO YKA3aHHAS BBIIIEC IPOAYKLIMS OBLITA HCIIRITAHA M COOTBETCTBYET YCIOBHAM 32Ka3a MO KOHTDAKTY.
Remarks: We hereby certify that the material described above has been tested and complies with the tetms of the order contract.
BHpMaHne: He [omycKaiTe HCMOIb30BaHue 0OBA30K ANs 3aCTPONOBKH IPy3a IPH NEPErpy30uHbIX padoTax.
) Caution: the use ‘of bindings for attaching slings to a carco during transshipment is hot permissible.
| Mapkuposka | Mapkupoeka npous — YHHBepcansHas MapKUpoBka: 9 pedep, 2 pebpa, 2 Hoanucu: . = =
| Marking pebpa (rae: 9 — koA cTpaHbl, 22 — KO MPEATIPHSTU). Sl;JIr:] atyres:.. LIpHENCTE0 ~GHC PBIC- 1
| _ TEXHIMEAR T
| || BXIAHWUA KOHYPGNb
loouss g, 18K -4/
[TpuMeyaHue ‘ 18,1222 —Huer i1 CHI
ote B [ - ~ Sheet Sheets




